
TC 4110
04110420

2/15/13 1/3



TC 4110
04110420

Position Amount Type number Description
1 1 339132840 base plate
2 2 341704070 SCREW
3 1 341704100 Thumbscrew
4 1 341005680 Bushing
5 1 341704080 SCREW
6 1 341102070 nut M5
7 1 341704090 bolt M6x8
8 1 341570080 screw pin
9 1 315104540 gear case
10 1 320050560 ball bearing
11 1 341150060 retainer
12 1 340003550 big gear
13 1 341150070 retainer
14 1 339006880 wave washer
15 1 341058090 spindle ring
16 1 320050570 ball bearing
17 1 339100050 key
18 1 341058080 spindle
19 1 344097490 seal ring
20 1 339011520 seal paper
21 1 315406140 alu. Flange
22 1 341031930 inner flange
23 4 339006900 washer
24 2 341150120 spring washer
25 2 341570090 bolt M5x25
26 1 341031940 out flanger
27 1 341570110 bolt M6x18-left
28 1 341150090 O ring
29 1 341150080 retainer
30 1 340033560 small gear
31 1 320050610 Ball bearing
32 1 339100060 key
33 1 310008910 armature 110 V
34 1 343392490 anel plastico
35 1 320050590 ball bearing
36 1 339006890 washer
37 1 341150110 O ring
38 2 341704110 ST 5x65
39 1 311010550 field 120 V
40 1 339151030 air deflector
41 1 343392450 handle cover

2/15/13 2/3



TC 4110
04110420

42 1 343392460 switch locker cover
43 1 343392470 switch trigger cover
44 1 343408290 switch
45 1 344097460 rubber pin
46 1 315013180 motor housing
47 1 338120300 name plate
48 6 341704120 ST4x16
49 3 341704130 screw M5x25
50 2 343000880 brush holder
51 1 316040140 brush
52 2 343030170 brush cap
53 1 344496760 power cord (S A)
54 1 344097470 cord protector
55 1 343392480 cable clamp
56 1 343254340 capacitor
57 1 343050260 wiring adapter

Powered by TCPDF (www.tcpdf.org)

2/15/13 3/3

http://www.tcpdf.org

